
 
 

   
    

   
  
  

 

 
 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 
 

  
 
 
 
 
 
 
 

  
  

 
 
 
 
 
 

  
 
 
 

  
 
 

 

Samson Engineering Inc. 
162 – 10th Street, 

Brandon, Manitoba R7A 4E6 
Phone: (204) 727-0747 

Fax: (204) 725-9870 
info@samsonae.ca 

MUNICIPALITY OF GLENBORO-SOURTH CYPRESS 
618 RAILWAY AVENUE, PO BOX 219 

GLENBORO, MB R0K 0X0 

SUPPLEMENTAL INFORMATION 
ENVIRONMENTAL ACT PROPOSAL 

VILLAGE OF GLENBORO 
WASTEWATER TREATMENT LAGOON UPGRADE 
MUNICIPALITY OF GLENBORO-SOUTH CYPRESS 

SUBMITTED BY: 
SAMSON ENGINEERING INC. 

162-10TH STREET 
BRANDON, MB  R7A 4E6 

PH: 204-727-0747 

PROJECT NO.: SEI2021-024 

JUNE 21, 2021 
[...]
You r selected consultant can then use this information to provide a quote and conduct an HRIA of the proposed route, 
to see if additional work is requi red before finali zing the engineering plans. 

Review this information and if you have any questions, please feel free to contact me. 

Thanks, 

Reid Graham 

Impact Assessment Archaeologist 
Historic Resources Branch I Manitoba Sport, Culture and Heritage 
213 Notre Dame Avenue, Main Floor I Winnipeg, MB I R3B 1N3 
Reid.Gra ham@gov.mb.ca 
t . 204.945.2118 

PS Here is some addit ional info regarding t he lidar and the software to use to view it. 

Links to t he MB lidar data 
ht tps://mli2.gov.mb.ca/dems/index external lidar.html - most recent lidar sources 
ht tps://mli2.gov.mb.ca/dems/index.html - older lidar - mainly red river valley 

Software to view and process lidar -Qgis and ArcGis are the most widely used softwares for working with GIS data. 
https://www.qgis.org/en/si te/ 
https:ljwww.esri .com/ 

From: Joanne Lanoie <jlanoie@samsonengineering.com> 
Sent: June 10, 2020 9:55 AM 
To: Graham, Reid (SCH) <Reid.Graham@gov.mb.ca> 
Subject: Glenboro Lagoon Upgrade 

Hi Reid, 

I understand that you can provide guidance as to what the Historic Resource Branch requirement are for this project. 
Can you please ca ll me on my cell to discuss. 

Thank you . 

Joanne Lanoie, B.Sc., M.Sc. 
Senior Project Manager - Environmental 

Samson Engineering Inc. 

Cell: 204-981-8961 

2 

mailto:Reid.Graham@gov.mb.ca
mailto:jlanoie@samsonengineering.com
https:ljwww.esri.com
https://www.qgis.org/en/site
https://mli2.gov.mb.ca/dems/index.html
https://mli2.gov.mb.ca/dems/index
mailto:ham@gov.mb.ca


From: Dey, Asit (CC) [mailto:Asit.Dey@gov.mb.ca] 
Sent: Monday, June 8, 2020 7:53 AM 
To: Joanne Lanoie 
Subject: RE: Contact 

Hello Joanne, 

Good morning. You may contact Reid Graham at Reid.Graham@gov.mb.ca or at 204.945.2118, 

Thanks, 

Regards, 

Asit Dey, P.Eng. 
Municipal and Industrial Section 
Environmental Approvals Branch 
Department of Conservation and Climate 
T: (204) 794-3389 F: (204) 945-5229 Email: asit.dey@gov.mb.ca 
Note: My new contact number is (204)794-3389 

From: Joanne Lanoie <jlanoie@samsonengineering.com> 
Sent: June 5, 2020 2:06 PM 

To: Dey, Asit (CC) <Asit.Dey@gov.mb.ca> 
Subject: RE: Contact 

Hi Asit, 

Another request, is there someone specific I should be contacting at the Historic Resource Branch? 

Thank you. 

Joanne Lanoie, B.Sc., M.Sc. 
Senior Project Manager - Environmental 

Samson Engineering Inc. 
Cell : 204-981-8961 

From: Joanne Lanoie 
Sent: Friday, June 5, 2020 12:50 PM 
To: 'Dey, Asit (CC)' 
Subject: Contact 

Hi Asit, 
On the phone you had Indicated that you would provide a contact within the department who works with ICIP. I am 
interested in fo llowing up so that we ca n find out if we might get fund ing approval soon. 

Thank you . 

Joanne Lanoie, B.Sc., M.Sc. 
Senior Project Manager - Environmental 

Samson Engineering Inc. 
Cell: 204-981-8961 

3 

mailto:Asit.Dey@gov.mb.ca
mailto:jlanoie@samsonengineering.com
mailto:asit.dey@gov.mb.ca
mailto:Reid.Graham@gov.mb.ca
mailto:Asit.Dey@gov.mb.ca


 

 

 
 
 
 

 

 

 

 
 

 
 
 

 
 
 
 

Appendix E – Application for Wastewater Facility 
Classification  



Manitoba~ 
Sustainable Development 

Water & Wastewater Facility Operators 
Certification Program 

Application for Wastewater Treatment Facility Classification 
also available online at http://www.manitoba.ca/certification 

Please print clearly or type and follow the instructions on the application form. 
NOTE: If using Adobe Reader text can be inserted into form and tab between fields. 

This application is pursuant to the Water and Wastewater Facility Operators Regulation issued 
under The Environment Act. 

Name of Facility: 
Village of Glenboro Wastewater Treatment Lagoon Upgrade 

Name of Facility Owner: 
(Municipality/Commission/ Municipality of Glenboro-South Cypress 
Company/Individual/etc) 

Civic Address of Facility: 
Lot 4 Plan 53101 in NW-10-07-14-W, Parcel 2 & eastern 130' of Parcel 1 

Mailing Address of Owner: 618 Railway Avenue, PO Box 219, Glenboro, Manitoba 

Postal Code: Telephone: (204) 827-2083R0K 0X0 

Position: Contact Person: M Chief Administrative Officer 0arren yers 

Cell or Pager: Fax: Email: cao@mgsc.ca 

Is this a R EA PPLICATION? @• Yes

0 No 

Please complete the following. The information provided will be used to classify the wastewater 
treatment facility under the Water and Wastewater Facility Operators Regulation. In some cases 
actual numbers or answers must be supplied, but in most cases it will only be necessary to 
check the appropriate criteria. 

Forward the completed form by email to: 
wwopcert@gov.mb.ca 

Or mail it to: 
Director 
Environmental Approvals Branch 
Manitoba Sustainable Development 
1007 Century Street 
Winnipeg MB R3H 0W4 

Please direct questions to: 

Certification Program Specialist 
Email: wwopcert@gov.mb.ca 
Phone: (204) 945-7065 

Application for Wastewater Treatment Facility Classification Page 1 of 6 
Revised July 2018 

mailto:wwopcert@gov.mb.ca
mailto:wwopcert@gov.mb.ca
mailto:cao@mgsc.ca
http://www.manitoba.ca/certification


Application for Wastewater Treatment Facility Classification 

SYSTEM (choose all that apply) 

New or proposed Facility seeking classification 0 

1. 

Proposed start of operations (month / year) 

Existing Facility seeking classification (in operation prior to December 31 , 2005) ® 
Facility has been in operation since (approximate month/year) 08/25/1986 

2. 

The facility WILL employ mechanical treatment processes 

The facility WILL NOT employ mechanical treatment processes 

@) 

0 
SIZE (refer to Supplemental Information for point designation) (2 point minimum to 20 point maximum) 

1. Maximum population or part served, peak day # 740 1-10 

2. 

Design flow average day Estimated or Actual 
(Circle volume option & units) @ 0 
OR 
Peak month's flow average day Estimated or Actual 

0 0 

G m"/day 
292 O gal/day 

0 m 3/day 

0 gal/day 

1-10 

VARIATION IN RAW WASTE1 (choose all that apply) (0 point minimum to 6 point maximum) 

1. Variations do not exceed those normally or typically expected [l] 0 

2. 

Recurring deviations or excessive variations of 100-200% in strength □ 
2Recurring deviations or excessive variations of 100-200% in flow □ 

Recurring deviations or excessive variations of 100-200% in strength and flow □ 

3. 

Recurring deviations or excessive variations of more than 200% in strength □ 
4Recurring deviations or excessive variations of more than 200% in flow □ 

Recurring deviations or excessive variations of more than 200% in strength and 
flow □ 

4. Raw wastes subject to toxic waste discharges □ 6 

5. 

Septage or truck-hauled waste discharge is accepted at the facility. [l] 
0 - 4 

Estimated number of loads per day in peak haul times 4/month 

Application for Wastewater Treatment Facility Classification Page 2 of 6 
Revised July 2018 



Application for Wastewater Treatment Facility Classification 

PRELIMINARY TREATMENT (choose all that apply) 

1. Facility pumping of main flow [Z] 3 

2. Screening or Comminution □ 3 

3. Grit removal □ 3 

4. Equalization □ 1 

PRIMARY TREATMENT (choose all that apply) 

1. Clarifiers □ 5 

2. Anaerobic treatment with biogas flare □ 10 

3. Anaerobic treatment with biogas utilization facility □ 15 

SECONDARY TREATMENT (choose all that apply) 

1. Fixed-film reactor □ 10 

2. Activated sludge □ 15 

3. Stabilization ponds without aeration(i.e. sewage lagoon) □ 5 

4. Stabilization ponds with aeration [Z] 8 

TERTIARY TREATMENT (choose all that apply) 

1. Polishing ponds for advanced waste treatment [Z] 2 

2. Chemical / physical advanced waste treatment without secondary treatment □ 15 

3. Chemical / physical advanced waste treatment following secondary treatment □ 10 

4. Biological or chemical / biological advanced waste treatment □ 12 

5. Nitrification by designed extended aeration only □ 5 

6. Ion exchange for advanced waste treatment □ 10 

7. Reverse osmosis, electrodialysis and other membrane fi ltration techniques □ 10 

8. Advanced waste treatment chemical recovery, carbon regeneration □ 4 

Application for Wastewater Treatment Facility Classification Page 3 of 6 
Revised July 2018 



5 

Application for Wastewater Treatment Facility Classification 

19. I Media filtration □ 
ADDITIONAL TREATMENT PROCESSES (choose all that apply) 

1. 
Chemical addition: (Please list chemicals used, 2 pts per chemical to max. of 6) 

Chemicals Alum [l] 0 - 6 

2. Dissolved air floatation (other than for sludge thickening) □ 8 

3. Intermittent sand filter □ 2 

4. Recirculating intermittent sand fi lter □ 3 

5. Microscreens □ 5 

6. Generation of oxygen □ 5 

SOLIDS HANDLING (choose all that apply) 

1. Storage ( other than for stabilization) □ 2 

2. Stabilization by storage (including any storage afterwards) □ 4 

3. Gravity thickening □ 2 

4. Mechanical dewatering □ 8 

5. Anaerobic digestion of solids □ 10 

6. Utilization of digester gas for heating or cogeneration □ 5 

7. Aerobic digestion of solids □ 6 

8. Air-drying of sludge □ 2 

9. Solids reduction (including incineration and wet oxidation) □ 12 

10. Disposal in landfill □ 2 

11. Solids composting □ 10 

12. Land application of biosolids by contractor □ 2 

13. Land application of biosolids by facility personnel □ 10 

Application for Wastewater Treatment Facility Classification Page 4 of 6 
Revised July 2018 



Application for Wastewater Treatment Facility Classification 

DISINFECTION (choose all that apply) (0 point minimum to 10 point maximum) 

Chlorination 

1. 
Ultraviolet irradiation 

2. Ozonization 

EFFLUENT DISCHARGE (choose afl that apply) (0 point minimum to 10 point maximum) 

1. Discharge to surface water (ditch or lake or ) 

2 . Mechanical post-aeration 

3. Direct recycling and reuse 

4. Land treatment and surface or subsurface disposal 

INSTRUMENTATION (choose one) (0 point minimum to 6 point maximum) 

1. SCADA or similar instrumentation systems are used to provide: 

• Data with no process operation 

• Data with limited process operation 

• Data with moderate process operation 

• Data with extensive or total process operation 

LABORATORY CONTROL 2 (choose all that apply) (0 point minimum to 15 point maximum) 

1. Bacteriological/ Biological (0 point minimum to 5 point maximum) 

• Lab work done outside the facility 

• Membrane filter procedures 

• Use of fermentation tubes or any dilution method of fecal coliform 
determination 

2. Chemical/ Physical (0 point minimum to 10 point maximum) 

• Lab work done outside the facility 

□ 
□ 
□ 

[l] 

□ 
□ 
□ 

0 
0 
0 
0 

[Z] 

□ 
□ 

[l] 

5 

10 

0 

2 

6 

4 

0 

2 

4 

6 

0 

3 

5 

0 

Application for Wastewater Treatment Facility Classlficallon Page 5 of6 
Revised July 2018 



APPLICANT VERIFICATION 

I HEREBY DECLARE THAT ALL INFORMATION IN THIS APPLICATION IS TRUE. 

Name of Applicant3: 
(Print) 

Title: Owner 

Phil Dorn, P. Eng. 

Telephone: (204) 727-0747 

Email: 

Signatu 
Repres 

Fax: 
(204) 725-9870 

Dale: 

06/21/2021 

Application for Wastewater Treatment Facility Classification 

• Push button or visual methods for simple tests such as pH or 
setlleable solids 

(List tests) 

• Additional procedures such as DO, COD, BOD, gas analysis, 
titration, solids content or volatile content 

(List tests) 

• More advanced determinations such as specific constituents, 
nutrients, total oils or phenols 

(List tests) 

□ 
3 

□ 
5 

□ 

□ 

7 

• Hfghly sophisticated instrumentation such as atomic absorption or 
gas chromatograph 

(List tests) 10 

1The key viation, or excessive variation from normal or typical fluctuations. 
The devi on to Inflow, or shock loads. 

2 The key concept is to credit laboratory analyses done on-site by facility personnel under the direction of an 
operator-in-charge with points from 0-15. 

J Applicant must be an authorized representative of the owner/operating authority (i.e. manager, P. Eng. , or overall 
responsible operator). 

I Print Application Form 
Application for Wastewater Treatment Facility Classlncation Page 6 of6 
Revised July 2018 



Water & Wastewater Facility Operators 
Certification Program Manitoba~ 

Wastewater Treatment Form Supplemental Information 

This is supplemental information for completing the Application for Wastewater Treatment 
Facility Classification Form only. 

For exact definitions and text refer to Manitoba Regulation 77/2003, Water and Wastewater 
Facility Operators Regulation under The Environment Act (C.C.S.M. c E125). 

A copy of the regulation is available by following the link for Manitoba Regulations at: 
http://www.gov.mb.ca/conservation/envapprovals/publs/index.html 

Facilities are classified as follows: 

Small system class 
A wastewater treatment facility that otherwise meets the criteria of a class 1 wastewater treatment facility shall 
be classified in the small system class if 

a) it treats wastewater from a population of no more than 500; and 
b) no mechanical treatment processes are employed at the facility. 

Classes 1 to 4 
Wastewater treatment facilities shall be classified in classes 1 to 4 in accordance with the following table, on 
the basis of the number of classification points assessed under the classification point system set out in the 
Water and Wastewater Facility Operators Regulation. 

Range of Classification Points Classification 

0 to 30 Class 1 
31 to 55 Class 2 
56 to 75 Class 3 

76 or more Class 4 

Size 

Points for size: (2 point minimum to 20 point maximum) 

Maximum population or part served, peak day (1 point minimum to 10 point maximum). Points are assigned 
at 1 point per 10,000 population or part. 

Design flow average day or peak month's flow average day, whichever is larger (1 point minimum to 10 point 
maximum). Points are assigned at 1 point per 4.5 megalitres per day or part. 

Authorized Representative 

Signatures for the Applicant Verification section must be an individual recognized by the Owner of the facility 
as able to sign official documentation (i.e. P.Eng., Manager, CAO, etc). 

Revised July 2018 Page 1 of 1 

http://www.gov.mb.ca/conservation/envapprovals/publs/index.html



